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Project

: Brazos Island Harbor Project, Brownsville Shipchannel near

Brownsville, Texas

Contract No. DACW64-92-D-0005 Delivery order No. 0018

SUMMARY OF LABORATORY TEST RESULTS

Boring No. 93-315
SPT Cry Wet Mechanical Analysis Tarvane
Depth PP | Blows Visual UscCc| Mc Unit | Unit [ LL|PL % Passing Shear | qu

S# {fr) (tsf}| per Classiflcation (%) Wit Wt | (%) | (%) Strengthi

Foot {pei) | (peh #4 | #10 | #40 |#100| #200] (1sf) | ttst)
1 0-2 0.25 Gray,Clay,Soft CH | 40.0 0.13
2 2-4 0.25 Gray,Clay,Solt,w/sand seams CH | 33.1 0.12
3 4-6 0.25 Light brown,Clay,Soft,Silty,w/sand pockets CL | 20.8]1104.5|126.3) 32 100.0| 99.9 | 99.7 | 99.0 | 92.7] 0.15 0.34
4 6-8 0.00 Light brown,Clay Very soft,Silty,w/sand pockets | CL | 26.5 0.07
5 8-10 0.00 Light brown,Clay,Very soft,Silty,w/sand pockets | CL | 20.3 0.08

S # : Sample Number, P P : Pocket Penetrometer Reading, U S C : Unlfied Soil Classification, M ¢ : Moisture Content

q u : Unconfined Compressive Strength, W O H : Weight of hammer, WO P

: Weight of pipe

Geotest Engineering, Inc.




JOB NO. 14Gé634 DATE 8/6/93

PROJECT Brazos Island Harbor Project
Brownsville Shipchannel

AREA near Brownsville, Texas
BORING NO. 93-315 SAMPLE NO. 3 DEPTH 4-6 ft
SPECIMEN NO. 1

CLASSIFICATION .
Light Brown, Clay, Soft, Silty,w/sand pockets

Tare No, GE9 Height 5.595 in.
Tare plus Wet Specimen 341.66 gm Average Diameter 2.830 in.
Tare plus Dry Specimen 290.13 gm Initial Area 6.290 sq in.
Water Weight 51.53 gm Volume 35.194 cu in.
Tare Weight 42.37 gm Volume of Solids cu in.
Wet Specimen 1166.56 gm Void Ratio
Dry Specimen 965.71 gm Saturation %
Water Content 20.80 % Dry Density 104.5 1b/cu ft
Specific Gravity of Solids
ILL, = 32 PL = PI =
Proving Ring No. 17015
Proving Ring Constant, K = .311 1lbs/div.
Elapsed Dial Cumulative Proving Ring Axial Axial Area Compr.
Time Reading Change Dial Reading Load Strain Corr. Stress
min. 0.001" in. 1b sq in. tsf
.0 0. .000 .0 .0 000 6.29 .000
.2 10. . 010 10.0 3.1 002 6.30 . 035
.3 20. .020 1%.0 5.9 004 6.31 067
.6 30. .030 27.0 8.4 . 005 6.32 .095
7 40. . 040 33.0 10.2 007 6.34 .116
.9 50. . 050 41 .0 12.7 009 6.35 .144
1.0 60. 060 48.0 14.9 011 6.36 .169
1.4 80. .080 64.0 19.9 014 6.38 .224
1.7 100. .100 80.0 24.8 018 6.40 .279
2.0 120. .120 93.0 28.9 021 6.43 .324
2.4 140, .140 98.0 30.4 025 6.45 .340
2.8 160. .160 99.0 30.7 029 6.48 .342
3.0 180. .180 98.0 30.4 032 6.50 .337
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Test No. 1
Type of Specimen Undisturbed
Water content Wo 208 x % 4 4
- Void ratio eq
"'_EJ Saturation Sp % % E 4 %
Dry density, Ib/cu ft e 104.5
Time to failure, min b 277
Unconfined compreasive qQu
strength, T/sq 34
Undrained shear strength, T/sq ft S A7
Ssnsitivity ratio S
Initial specimen diameter, in. Do 2,830
Initial specimen height, in. He 5,595
Clossification Light Brown, Clay, Soft, Silty,w/sand pockets
LL 32 PL Pl G,
Remarks Preject Brazos Island Harbor Project
Brownsville Shipchannel
Area near Brownsville, Texas
Boring No. §3-315 Sarnple No. 3
E!epth 4-6 fi Date 8/6/93
UNCONFINED COMPRESSION TEST REPORT

ENG FORM
1 JUN &5 3659

Feotest Engineering, Ine.
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DISPOSAL. AREA NO.

7 {(Cont.)}

COORDINATES

CORE BORING X ¥ N.8. ELEV.
53-311 113733 35.57 1 109220.86 1. 9¢
93-318 ] 1378;5'/'3-(9 967824 ¢ 12.33
93-313 ' 2379430.22 ' j09197.5y /.43
93-314 ¢ lgqqu;(.,gj ! /9932, 52 ¢! 4.5
93-315 ' 2386079, 75 ! Jlol 94 2 ¢ (1L.gl
93-316 '238066L0Y Y Jioysl qY JIHY
93-317 ' 23%1319.67 ' 710719 2 12.5/
93-318 ' 239/9¢45. 45 ! /109 77.44 13,14
53-319 ' 238aG18.30 ' ;11238.43 EY,




